Docetaxel

[ITYN2] Tynen® 20mg/1mL/Vial ATC Code - LOICDO02
[ITYN8] Tynen® 80mg/4mL/Vial ATC Code - LOICDO02
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[INOL2] Nolbaxol® 20mg/1mL/Vial ATC Code - LOICDO02
[INOL8] Nolbaxol® 80mg/4mL/Vial ATC Code - LOICDO02
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239 /> 3% . Antineoplastic Agent, Antimicrotubular; Taxane Derivative.
* § ' Note: Premedicate with corticosteroids for 3 days, beginning one day prior to docetaxel
administration, to reduce the severity of hypersensitivity reactions and fluid retention.
Administration: I'V: Infuse over 1 hour through nonsorbing polyethylene lined
(non-DEHP) tubing.
Indications and dosage regimens:
Breast cancer: IV infusion:
-Locally advanced or metastatic:
60 to 100 mg/m? every 3 weeks (as a single agent)
-Operable, node-positive (adjuvant treatment): TAC regimen:
75 mg/m? every 3 weeks for 6 courses (in combination with doxorubicin and
cyclophosphamide)
-Adjuvant treatment (off-label dosing):
75 mg/m? every 21 days (in combination with cyclophosphamide) for 4 cycles
(Jones, 2006) or 75 mg/m? every 21 days (in combination with carboplatin and
trastuzumab) for 6 cycles
-Neoadjuvant treatment (off-label dosing):
75 mg/m? (cycle 1; if tolerated, may increase to 100 mg/m? in subsequent cycles)
every 21 days for a total of 4 cycles (in combination with trastuzumab and
pertuzumab)
-Metastatic treatment (off-label dosing):
Every-3-week administration:
® 75 mg/m? (cycle 1; may increase to 100 mg/m? in subsequent cycles) every
21 days for at least 6 cycles (in combination with trastuzumab and
pertuzumab) or
® 100 mg/m? every 21 days (in combination with trastuzumab) for at least 6
cycles or
® 75 mg/m? every 21 days (in combination with capecitabine) until disease
progression or unacceptable toxicity or
® 60 mg/m?, 75 mg/m?, or 100 mg/m? every 21 days for at least 6 cycles until
disease progression, unacceptable toxicity, or discontinuation
Weekly administration:
® 40 mg/m?/dose once a week (as a single agent) for 6 weeks followed by a
2-week rest, repeat until disease progression or unacceptable toxicity
(Burstein, 2000) or
® 35 mg/m?/dose once weekly for 3 weeks, followed by a 1-week rest, may
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increase to 40 mg/m? once weekly for 3 weeks followed by a 1-week rest
with cycle 2 (Rivera, 2008) or
® 35 mg/m?*/dose once weekly (in combination with trastuzumab) for 3 weeks
followed by a 1-week rest; repeat until disease progression or unacceptable
toxicity
Non-small cell lung cancer: IV infusion:
75 mg/m? every 3 weeks (as a single agent or in combination with cisplatin)
Prostate cancer: IV infusion:
75 mg/m? every 3 weeks (in combination with prednisone)
Gastric adenocarcinoma: IV infusion:
75 mg/m? every 3 weeks (in combination with cisplatin and fluorouracil)
Sequential chemotherapy and chemoradiation (off-label dosing):
Induction: 75 mg/m? on days 1 and 22 (in combination with cisplatin) for 2 cycles,
followed by chemoradiation: 20 mg/m? weekly for 5 weeks (in combination with
cisplatin and radiation) (Ruhstaller, 2009)
Locally advanced or metastatic disease (off-label dosing):
50 mg/m? on day 1 every 2 weeks (in combination with fluorouracil, leucovorin,
and oxaliplatin) until disease progression or unacceptable toxicity up to a
maximum of 8 cycles (Al-Batran, 2008)
Head and neck cancer: IV infusion:
75 mg/m? every 3 weeks (in combination with cisplatin and fluorouracil) for 3 or 4
cycles, followed by radiation therapy.
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2. Females of reproductive potential should use effective contraceptive measures
before beginning treatment, during therapy, and for 6 months after the last docetaxel
dose.
1.Docetaxel & #* 325t 2 & 4 o
2.1t is not known if docetaxel is present in breast milk.
3.Due to the potential for serious adverse reactions in breastfed infants, breastfeeding
is not recommended during treatment and for 1 week after the last docetaxel dose.
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